
METRO TAC AGENDA 
(Technical Advisory Committee to Metro JPA) 

TO: Metro TAC Representatives and Metro Commissioners 

DATE: Wednesday, March 15, 2017 

TIME: 11:00 a.m. to 1:30 p.m. 

LOCATION: MWWD, 9192 Topaz Way, (MOC II Auditorium) – Lunch will be provided 

*PLEASE DISTRIBUTE THIS NOTICE TO METRO COMMISSIONERS AND METRO
TAC REPRESENTATIVES*

1. Review and Approve MetroTAC Action Minutes for the Meeting of February 15, 2016
(Attachment)

2. Metro Commission/JPA Board Meeting Recap (Standing Item)

3. REPORT: Update from Regional Wastewater Disposal Agreement Flow Commitment
Working Group (Yazmin Arellanos)

4. REPORT:  Update from Sample Rejection Protocol Working Group (Edgar Patino)
[...]
3 MBC staff has modified the piping to allow centrate to be circulated through the 16-inch-diameter blended sludge pipeline. This 
allowed staff to operate it at a higher line velocity in an effort to resuspend settled solids in the sludge line. 
 



 IMPACTS OF NCWRP EXPANSION ON THE MBC 

 

FINAL DRAFT TECHNICAL MEMORANDUM / AUGUST 2016 / 31 

 

• PLWTP must not only handle the increased solids load from NCWRP; it must also temporarily store the 
resulting increased production of digested sludge until the issues with the force main are addressed 

• Once the biosolids storage tank and emergency biosolids storage tanks are full at MBC, all operating MBC 
digesters will have to discontinue sludge feed because it will not be possible to dewater digested sludge 

MBC is already experiencing operational problems with the 20-inch-diameter centrate force main, a concern that is 
discussed in Section 5.5. Historically low velocities in the force main have resulted in deposition of solids, 
mineralization (scale deposition), or both. Restrictions in the line have resulted in increased dynamic losses. The 
same, or similar, problems may exist in the PLWTP digested sludge force main and the NCWRP raw solids force 
main to varying degrees. 

The conclusions and recommendations presented in this TM are based on the assumption that the centrate pump 
station force main is restored to full-pipe flow conditions before any improvements are made to MBC to handle the 
increased demands imposed by NCWRP and NCPWF. The proposed centrate pumps are sized to meet the 
projected head conditions as if the centrate force main were functioning correctly. This TM does not address the 
means and methods of restoring and maintaining the maximum flow conditions of the centrate piping.  

The project team recommends that the City consider the following as a separate effort beyond the scope of this TM; 
this list of recommendations assumes that none of the items below are already being completed by others: 

• Initiate a field investigation and condition assessment to evaluate the centrate force main, raw solids force 
main, and digested sludge feed line from PLWTP, and assign priorities to problem areas.  

• Develop failure scenarios and contingency response plans to mitigate any shortfall in physical redundancy 
in the system. Identify materials and equipment, if any, that need to be stored in-house as part of a rapid 
response plan. 

• Identify alternatives for restoring the pipes to full flow conditions. These alternatives may include 
rehabilitation of existing lines, installation of new lines, or both. 

• Identify alternative approaches to maintaining the lines, including but not limited to chemical addition 
facilities and flushing facilities. 

• Initiate design and construction of any facilities needed to ensure that MBC can reliably support solids 
transfer operations from other facilities. 

4 Projected Changes in Quantity and Quality of Solids 

4.1 Solids and Flow Loadings Associated with NCWRP Expansion 
4.1.1 Existing Conditions 

NCWRP, located approximately 4 miles northwest of MBC, does not have any solids-processing facilities. 
Combined unthickened solids from the primary clarifiers and secondary clarifiers are sent to MBC via a 16-inch-
diameter pipeline. The raw solids are stored in two raw-solids-receiving tanks (73-T-01 and 73-T-02) before being 
conveyed by the raw solids feed pumps to the thickening centrifuges feed loop. 

NCWRP is slated for expansion as part of Pure Water; in addition, some wastewater treatment process changes 
are also anticipated. These changes, together with the expansion, will result in an increase of raw solids flows and 



IMPACTS OF NCWRP EXPANSION ON THE MBC  
 

32 / AUGUST 2016 / TECHNICAL MEMORANDUM  FINAL DRAFT 

 

loadings to MBC, and will also ultimately impact digested solids flows and loadings from PLWTP. These changes 
need to be analyzed and understood to properly evaluate the capacity of treatment processes and equipment at the 
MBC. 

4.1.1.1 BioWin Modeling 

An Alternatives Analysis TM for the NCWRP Expansion was prepared by MWH and BC as part of Task 6, Task 
Order 2 of Pure Water (40). The TM describes various treatment process alternatives for the plant expansion. As 
part of this effort, the team studied historical data pertaining to influent flows, solids loads, and wastewater quality 
from mid-2011 through December 2014.  

These data were analyzed to establish trends and were used as inputs for setting up the proprietary biological 
treatment process model (BioWin). The model was then calibrated for field conditions by using both the historical 
data and field data obtained during stress testing conducted at NCWRP. The key inputs for the analysis included 
average influent flows, suspended solids and BOD, and peaking factors for these parameters. 

4.1.1.2 Flow and Mass Balance Modeling 

A Microsoft Excel, spreadsheet-based, flow and mass balance model was also prepared to simulate various 
scenarios for this work, and was based on an earlier model prepared for the City in 1999. The spreadsheet, which 
includes several worksheets linked together, uses iterative calculations to predict wastewater characteristics, flows, 
and loads at each treatment plant. Each treatment plant in the system is represented in a separate worksheet and 
additional worksheets are provided for inputting data and assumptions. Table 4-1 presents the key input parameter 
assumptions used in the model. 

Several scenarios were modeled, each using a separate spreadsheet. The primary difference between the 
scenarios was the NPR water demand, which varies based on weather conditions. Three scenarios were modeled: 
a minimum NPR demand, base-case, and maximum peak day NPR demand. Two other scenarios, named A.1 and 
A.2, were interposed upon the prior three; the first considered a typical rate of 52% for VSS reduction in the 
digesters and the second considered a lower VSS reduction of 46% in the digesters.  

The current VSS reduction rate of 62.7% at MBC is abnormally high because of long hydraulic residence times 
(HRTs) in the in-service digester, and do not reflect typical digester performance. In contrast, the VSS reduction 
rate for the PLWTP digesters is approximately 50% (30), a percent reduction that is consistent with the typical 
industry average of 52%. Our judgment is that the projected substantial reduction in HRT and increased organic 
loading will reduce the VSS reduction rate to match the industry average (29, 30, 31). If digester performance is 
impacted by feed sludge toxicities, sub-optimal digester mixing or process control, the project team estimates that 
VSS reduction would decline by about 12% down to 46% (39). Both 52% and 46% VSS reduction were used in 
modeling to project the impact of reduction efficiency on gas production and digested sludge production. 

Additionally, each of the previously described scenarios was repeated for three alternatives: no FOG addition, with 
FOG addition (39), and FOG addition with implementation of the Lystek process (see (39) and Section 4.3). The 
alternative with FOG and implementation of Lystek assumed an increased the volatile solids destruction of 25% 
over the base value. FOG addition to digesters at a rate of 60,000 gallons per day (gpd) has been proposed for 
increasing biogas production in the future as developed in (39).  

  



 IMPACTS OF NCWRP EXPANSION ON THE MBC 

 

FINAL DRAFT TECHNICAL MEMORANDUM / AUGUST 2016 / 33 

 

 

Table 4-1: Key Assumptions Used in Flow and Mass Balance Modeling 

Parameter Value Comments 

Primary Sedimentation  

TSS Removal Efficiency at PLWTP 88%   

TSS Removal Efficiency at NCWRP 78%   

BOD Removal Efficiency 35% Typical values presented here are used 

Chemical Addition (Ferric Chloride) 15 mg/L Unless a particular plant has different 

Chemical Sludge Production 1.10 LB/LB 
CHEM Values based on historical sampling data 

Solids Concentration in Sludge 0.50%   

VSS:TSS of Sludge 75%   

VSS:TSS of Effluent 78%   

Secondary Sedimentation  

Effluent TSS Concentration 9 mg/L Typical values presented here are used 

Effluent BOD Concentration 9 mg/L Unless a particular plant has different 

VSS:TSS of Sludge 80% Values based on historical sampling data 

Solids Processing  

Thickening Centrifuge Solids Recovery 90% Typical values presented here are used 

Thickened Sludge Solids Concentration 5% Unless a particular plant has different 

Dewatering Centrifuge Solids Recovery 95% Values based on historical sampling data 

Dewatered Sludge Solids Concentration 28%   

VSS Destruction in Digester VARIES 46% - 65% depending on scenario modeled 

Microfiltration/Ultrafiltration  

Backwash Rate 5% Of feed flow 

Backwash Solids Concentration 40-60 mg/L Varies based on influent concentration 

Reverse Osmosis  

Purified Water Output 85% Of feed flow 

Purified Water TDS Concentration 8% Concentration of feed flow 

Flow Loss Due to Clean-In-Place 1% Of feed flow 
 

  



IMPACTS OF NCWRP EXPANSION ON THE MBC  
 

34 / AUGUST 2016 / TECHNICAL MEMORANDUM  FINAL DRAFT 

 

All of the scenarios were modeled for Phase I conditions and also Phase II conditions using various parameters as 
described. Section 2.3 summarizes Phase I and Phase II definitions. In addition, all modeled scenarios represent 
conveyance of purified water from NCPWF to MR. The scenarios can be summarized as follows: 

• Scenario A.1: no FOG addition at MBC, volatile solids destruction of 52%, at minimum, base, and 
maximum NPR demand 

• Scenario A.2: no FOG addition at the MBC, volatile solids destruction of 46%, at minimum, base, and 
maximum NPR demand 

• Scenario B.1: with FOG addition at the MBC, volatile solids destruction of 52%, at minimum, base, and 
maximum NPR demand 

• Scenario B.2: with FOG addition at the MBC, volatile solids destruction of 46%, at minimum, base, and 
maximum NPR demand 

• Scenario C.1: with FOG addition at the MBC together with the Lystek process, increased volatile solids 
destruction of 65%, at minimum, base, and maximum NPR demand 

• Scenario C.2: with FOG addition at the MBC together with the Lystek process, increased volatile solids 
destruction of 57.5%, at minimum, base, and maximum NPR demand 

Because the primary goal of this work is to evaluate the impact of the NCWRP Expansion on MBC, all models were 
set up to exclude the proposed CAAWPF. This was done to prevent solids from CAAWPF, which would have been 
conveyed to MBC, from interfering with the analysis. The Padre Dam Municipal Water District (PDMWD) plant was 
assumed to be in operation (3 mgd influent flow) and returning solids to sewer for processing at PLWTP. This 
assumption is based on current available information but it is possible that PDMWD could consider a larger water 
reclamation facility in the future.  

If the Padre Dam facility increases capacity from 3 mgd to 15 mgd, this would reduce the overall flow reaching 
PLWTP. However, it is anticipated that the Padre Dam facility would not include solids treatment and would 
therefore return solids to the sewer. The net impact at PLWTP is a negligible reduction of about 1% in the total 
solids (TS) load. If the Padre Dam facility is constructed with solids treatment processes, the TS influent to PLWTP 
would be reduced by approximately 8%. In both cases, the net impact to MBC is insignificant; improvements 
required at MBC will not change based on this minor reduction in solids.  

Although of no impact to MBC, the increase in capacity of the Padre Dam facility has the potential to divert flow 
away from MPS, which is one of the primary sources supplying wastewater to NCWRP and NCPWF. The MPS 
predesign team investigated this scenario during preparation of the 10% EDR for MPS, but the final designer would 
need to conduct a more detailed analysis of wastewater flows available at MPS. The largest impact to MBC’s 
capacity remains the NCWRP Expansion. The South Bay Water Reclamation Plant (SBWRP) was also assumed to 
remain operational (approximately 12.8 mgd influent flow) with its solids returned to sewer, but without expansion or 
addition of NCPWF.  

The project team understands that there are differences between the maximum-day flows developed during 
modeling (see Appendices B and C) and the proposed biosolids-wasting strategy described in the 10% EDR for 
NCWRP (32). The strategy limits the flow of biosolids from NCWRP back to MBC based on the capacity of the 
existing pumps and assumes that the pipeline, which is currently displaying high head loss, will be restored to 
original conditions and reduced head loss. However, the average daily flow estimated by the model is only 2% 
higher than the maximum flow in the EDR. To be conservative in assessing impacts to MBC, and recognizing that 



 IMPACTS OF NCWRP EXPANSION ON THE MBC 

 

FINAL DRAFT TECHNICAL MEMORANDUM / AUGUST 2016 / 35 

 

the 16-inch-diameter biosolids conveyance pipeline could be returned to normal operating condition, the model 
assumes constant solids concentration of 0.5% returning to MBC. If the intent is to cap the flow of biosolids, the 
selected design consultant for the 10% predesign for MBC should reassess the impacts of lower flows and higher 
solids concentrations, which results in the same mass-loading rate (refer to Section 9). 

Inputs to the model included flow and wastewater quality data. Table 4-2 presents the influent flows at NCWRP 
based on the results of prior analysis conducted for Pure Water. The wastewater quality data used were the same 
as those used in the Alternatives Analysis, and are based on review of historical data and field sampling data. The 
input parameters were BOD, TSS, and plant influent flow (average daily flow). All models were run to simulate 
average daily flow conditions and peaking factors developed during the Alternatives Analysis.  
Table 4-3 summarizes these peaking factors. 

Table 4-2: Wastewater Quality and Flows Used as Modeling Input 

Parameter Phase I Phase II Comments 

Point Loma Wastewater Treatment Plant  

Flow 179.9 MGD 186 MGD   

TSS Concentration 297 mg/L 297 mg/L   

BOD Concentration 297 mg/L 297 mg/L   

VSS Concentration 223 mg/L 223 mg/L   

North City Water Reclamation Plant  

Flow 32.9 MGD 51.9 MGD Conditions presented represent base 
NPR 

TSS Concentration 330 mg/L 330 mg/L Demand. flows are lower at minimum 
NPR 

BOD Concentration 275 mg/L 275 mg/L Demand and higher at maximum NPR 
demand 

VSS Concentration 271 mg/L 271 mg/L   

Padre Dam Municipal Water District Facility 

Flow 3 MGD 3 MGD Facility returns solids to sewer for 

TSS Concentration 244 mg/L 244 mg/L Processing at Point Loma Wastewater 

BOD Concentration 324 mg/L 324 mg/L Treatment Plant 

VSS Concentration 183 mg/L 183 mg/L   

South Bay Water Reclamation Facility  

Flow 12.4 MGD 12.8 MGD Facility returns solids to sewer for 

TSS Concentration 306 mg/L 306 mg/L Processing at Point Loma Wastewater 

BOD Concentration 354 mg/L 354 mg/L Treatment plant 

VSS Concentration 230 mg/L 230 mg/L   
 

 



IMPACTS OF NCWRP EXPANSION ON THE MBC  
 

36 / AUGUST 2016 / TECHNICAL MEMORANDUM  FINAL DRAFT 

 

Table 4-3: Future MBC Hydraulic and Solids Loading Peaking Factors 

Peak Duration 
Hydraulic 

Peaking Factor 
Total Solids Loading 

Peaking Factor 
Volatile Solids Loading 

Peaking Factor (1) 

Peak day 1.53 1.57 1.61 

Peak 7-day 1.19 1.21 1.22 

Peak 14-day 1.11 1.12 1.13 

Peak 30-day 1.08 1.08 1.09 

(1) No peaking factor; either hydraulic or solids loading is applied to FOG addition. 
 

4.1.2 Projected Conditions: Phase I (15 mgd production at NCPWF)  

The City is considering several alternatives for expansion of NCWRP. One of the alternatives is phased expansion. 
In this approach, Phase I expansion would target production of an average of approximately 16.6 mgd purified 
water at NCPWF. This includes the target purified water production rate of 15 mgd together with in-plant demands 